
 179   ENVIRONMENTAL ENGINEERING

ENVIRONMENTAL ENGINEERING

AIR POLLUTION

Nomenclature

m
g

ppb
MW
RT

P
3 #
n =

_ i

ppb = parts per billion

P  = pressure (atm)

R  = ideal gas law constant

 = 0.0821 L•atm/(mole•K)

T  = absolute temperature, K = 273.15 + °C

MW  = molecular weight (g/mole)

Atmospheric Dispersion Modeling (Gaussian)
σy and σz as a function of downwind distance and stability 
class, see following figures.

exp exp

exp

C u
Q y z H

z H

2 2
1

2
1

2
1

y z y z

z

2

2

2

2

2

2

= - -
-

+ -
+

r v v v v

v

f _f

_f

p i p

i p

R

T

S
S
S

V

X

W
W
W

where
C = steady-state concentration at a point (x, y, z) (µg/m3)

Q = emissions rate (µg/s)

σy = horizontal dispersion parameter (m)
[...]
      99 254 66 19 10 7 
  95 156 41 12 6 4 
  90 114 30 8 4 3 
  80 72 19 5 3 2 
                                99 775 196 42 25 15 
  95 532 134 35 17 10 
  90 421 106 28 13 8 
  80 304 77 20 9 6 
      99 641 163 43 21 13 
  95 421 107 28 14 8 
  90 323 82 21 10 6 
  80 222 56 15 7 4 
      99 495 126 34 17 11 
  95 305 78 21 10 7 
  90 222 57 15 7 5 
  80 140 36 10 5 3 

25

35

90

80

90

80

95

90

80



 191   ENVIRONMENTAL ENGINEERING

WASTEWATER TREATMENT AND 
TECHNOLOGIES

Activated Sludge

X
k

Y S S

1A
d c

c e0
=

+

-

i i

i

_
_

i
i

Steady State Mass Balance around Secondary Clarifier:
(Q0 + QR)XA = Qe Xe + QR Xr + Qw Xw

θc = Solids residence time = Q X Q X
V X

w w e e

A

+
_ i

Sludge volume/day: 
%

Q
M 100

solidss
s

=
t _

_
i

i

SVI
MLSS mg L

Sludge volume after settling mL L * 1, 000
= _

_
i

i

kd = microbial death ratio; kinetic constant; day-1; typical   
  range 0.1–0.01, typical domestic wastewater  
  value = 0.05 day–1

Se = effluent BOD or COD concentration (kg/m3) 

S0 = influent BOD or COD concentration (kg/m3)

XA = biomass concentration in aeration tank (MLSS or   
 MLVSS kg/m3)

Y = yield coefficient (kg biomass/kg BOD or COD   
  consumed); range 0.4–1.2

θ = hydraulic residence time = V/Q

Design and Operational Parameters for Activated-Sludge
Treatment of Municipal Wastewater 

Type of Process 

Mean cell 
residence

time
(θc, d) 

Food-to-mass ratio 
[(kg BOD5/

(day•kg MLSS)]

Volumetric
loading

(kgBOD5/m3)

Hydraulic
residence
time in 
aeration

basin
(θ, h) 

Mixed liquor 
suspended

solids
(MLSS,
mg/L)

Recycle
ratio

(Qr /Q)

Flow
regime*

BOD5
removal

efficiency
(%)

Air supplied 
(m3/kg
BOD5)

Tapered aeration 5−15 0.2−0.4 0.3−0.6 4−8 1,500−3,000 0.25−0.5 PF 85−95 45−90
Conventional 4−15 0.2−0.4 0.3−0.6 4−8 1,500−3,000 0.25−0.5 PF 85−95 45−90
Step aeration 4−15 0.2−0.4 0.6−1.0 3−5 2,000−3,500 0.25−0.75 PF 85−95 45−90
Completely mixed 4−15 0.2−0.4 0.8−2.0 3−5 3,000−6,000 0.25−1.0 CM 85−95 45−90
Contact stabilization 4−15 0.2−0.6 1.0−1.2 0.25−1.0 45−90
 Contact basin    0.5−1.0 1,000−3,000  PF 80−90
 Stabilization basin    4−6 4,000−10,000  PF   
High-rate aeration 4−15 0.4−1.5 1.6−16 0.5−2.0 4,000−10,000 1.0−5.0 CM 75−90 25−45
Pure oxygen 8−20 0.2−1.0 1.6−4 1−3 6,000−8,000 0.25−0.5 CM 85−95
Extended aeration 20−30 0.05−0.15 0.16−0.40 18−24 3,000−6,000 0.75−1.50 CM 75−90 90−125

*PF = plug flow, CM = completely mixed. 
Metcalf and Eddy, Wastewater Engineering: Treatment, Disposal, and Reuse, 3rd ed., McGraw-Hill, 1991. 

Solids loading rate = Q X
A

For activated sludge secondary clarifier Q = Q0 + QR

Organic loading rate (volumetric) = Q0S0 /Vol

Organic loading rate (F:M) = Q0S0 /(Vol XA)

Organic loading rate (surface area) = Q0S0 /AM

ρs = density of solids

A = surface area of unit

AM = surface area of media in fixed-film reactor
Ax = cross-sectional area of channel

M = sludge production rate (dry weight basis)

Q0 = influent flow rate 
Qe = effluent flow rate
Qw = waste sludge flow rate
ρs = wet sludge density

R = recycle ratio = QR/Q0

QR = recycle flow rate = Q0R

Xe = effluent suspended solids concentration
Xw = waste sludge suspended solids concentration

V = aeration basin volume

Q = flow rate 
Xr = recycled sludge suspended solids concentration



 192   ENVIRONMENTAL ENGINEERING

Facultative Pond
BOD Loading Total System ≤ 35 pounds BOD5/(acre-day)
Minimum = 3 ponds
Depth = 3-8 ft
Minimum t = 90-120 days

Biotower
Fixed-Film Equation without Recycle

S
S

ee kD q

0

n

= -

Fixed-Film Equation with Recycle

S
S

R R e

e

1a

e

kD q

kD q

n

n

=
+ - -

-

_ ci m
where
Se = effluent BOD5 (mg/L)

S0 = influent BOD5 (mg/L)

R = recycle ratio = QR/Q0

QR = recycle flow rate

S R
S RS
1a
o e=
+
+

D = depth of biotower media (m)

q = hydraulic loading [m3/(m2
 • min)]

 = (Q0 + RQ0 )/Aplan (with recycle)

k = treatability constant; functions of wastewater and 
 medium (min-1); range 0.01-0.1; for municipal 
 wastewater and modular plastic media 0.06 min-1

  

 @ 20°C

kT = k20(1.035)T-20

n = coefficient relating to media characteristics; modular 
 plastic, n = 0.5

♦ Aerobic Digestion

Design criteria for aerobic digestersa

 eulaV  retemaraP

Sludge retention time, d

At 15°C

Solids loading, lb volatile solids/ft3   d•

Oxygen requirements, lb O2/lb solids destroyed  

Cell tissue

BOD5   egduls yramirp ni 

Energy requirements for mixing  

Mechanical aerators, hp/103 ft3

Diffused-air mixing, ft3/103 ft3   nim•

Dissolved-oxygen residual   L/gm ,diuqil ni

  % ,sdilos dednepsus elitalov ni noitcudeR

60

 40

 3.0–1.0

~2.3

 9.1–6.1

 05.1–7.0

 04–02

 2–1

 05–04

At 20°C

Tank Volume

1
V

X k P

Q X FS

dd v c

i i i

i
=

+

+

`
` j

j

where
V = volume of aerobic digester (ft3)

Qi = influent average flowrate to digester (ft3/d)

Xi = influent suspended solids (mg/L)
F = fraction of the influent BOD5 consisting of raw primary  

 sludge (expressed as a decimal)

Si = influent BOD5 (mg/L)

Xd = digester suspended solids (mg/L); typically Xd = (0.7)Xi

kd = reaction-rate constant (d–1)

Pv = volatile fraction of digester suspended solids  
 (expressed as a decimal)

θc = solids residence time (sludge age) (d)

F Si can be neglected if primary sludge is not included on the 
sludge flow to the digester.
♦

• Anaerobic Digestion
Design parameters for anaerobic digesters 

 etar-hgiH etar-dradnatS retemaraP

Solids residence time, d 30–90 10–20 

Volatile solids loading, kg/m3/d 0.5–1.6 1.6–6.4 

Digested solids concentration, % 4–6 4–6 

Volatile solids reduction, % 35–50 45–55 

Gas production (m3/kg VSS added) 0.5–0.55 0.6–0.65 

Methane content, % 65 65 

Standard Rate

2
V V

Vt tReactorVolume 1 2
2r s=

+
+

High Rate
First stage

Reactor Volume = V1tr

Second Stage

2
V V

Vt tReactorVolume 1 2
2t s=

+
+

where
V1 = raw sludge input (volume/day)

V2 = digested sludge accumulation (volume/day)

tr = time to react in a high-rate digester = time to react and  
 thicken in a standard-rate digester

tt = time to thicken in a high-rate digester

ts = storage time
♦ Tchobanoglous, G., and Metcalf and Eddy, Wastewater Engineering: Treatment, Disposal, 

and Reuse, 4th ed., McGraw-Hill, 2003.
• Peavy, HS, D.R. Rowe, and G. Tchobanoglous, Environmental Engineering, McGraw-Hill,  

1985.

60

50

40

30

20

10

0
0 200 400 600 800 1000 1200 1400 1600 1800 2000

TEMPERATURE ˚C × SLUDGE AGE, DAYS
V

O
LA

T
IL

E
 S

O
LI

D
S

 R
E

D
U

C
T

IO
N

, %

VOLATILE SOLIDS REDUCTION IN AN AEROBIC DIGESTER AS A FUNCTION 
OF DIGESTER LIQUID TEMPERATURE AND DIGESTER SLUDGE AGE   



 193   ENVIRONMENTAL ENGINEERING

WATER TREATMENT TECHNOLOGIES
Activated Carbon Adsorption
Freundlich Isotherm

m
x X KCe

n1
= =

where
x = mass of solute adsorbed

m = mass of adsorbent

X = mass ratio of the solid phase—that is, the mass of 
 adsorbed solute per mass of adsorbent

Ce = equilibrium concentration of solute, mass/volume

K, n = experimental constants

Linearized Form

ln ln lnm
x

n C K1
e= +

For linear isotherm, n = 1

Langmuir Isotherm

m
x X KC

aKC
1 e

e= =
+

where
a = mass of adsorbed solute required to saturate completely a  

 unit mass of adsorbent

K = experimental constant

Linearized Form

x
m

a aK C
1 1 1

e
= +

 = 

EXHAUSTION

THROUGHPUT VOLUME V VT
VB VZ

BREAKTHROUGHCα
 0.05CO

 0.95CO

C,
mg/l

Depth of Sorption Zone

.Z Z V V
V
0 5s

T Z

Z=
-

= G

where
VZ = VT  – VB

ZS = depth of sorption zone

Z = total carbon depth

VT = total volume treated at  
 exhaustion (C = 0.95 C0)

VB = total volume at breakthrough 
 (C = Cα = 0.05 C0)

C0 = concentration of contaminant 
 in influent

Air Stripping
Pi = HCi = Henry's Law

Pi = partial pressure of component i, atm

H = Henry's Law constant, atm-m3/kmol

Ci = concentration of component i in solvent, kmol/m3

(Q W , C out )

(Q W , C in ) (Q A, A out )

(Q A, A in )
WATER OUTLET AIR INLETS (BLOWER)

AIR OUTLETSWATER INLET

Aout = H'Cin

QW  • Cin = QA H'Cin

QW  = QA H'

H' (QA/ QW) = 1

where
Aout = concentration in the effluent air (kmol/m3); in this 

formulation of the equation Ain and Cout are assumed to be 
negligible for simplicity.

QW  = water flow rate (m3/s)

QA = air flow rate (m3/s)

Ain = concentration of contaminant in air (kmol/m3) 

Cout = concentration of contaminants in effluent water  
 (kmol/m3)

Cin = concentration of contaminants in influent water  
 (kmol/m3)

Stripper Packing Height = Z

Z = HTU × NTU

Assuming rapid equilibrium:

lnR
R

R
C C R

1
1 1

NTU
S

S

S

Sin out
=

-

- +d _ _fn i i p

where
NTU = number of transfer units
H = Henry's Law constant 

H′ = H/RT = dimensionless Henry's Law constant

T = temperature in units consistent with K

R = universal gas constant, atm•m3/(kmol•K)

RS = stripping factor H′(QA/QW)

Cin = concentration in the influent water (kmol/m3) 

Cout = concentration in the effluent water (kmol/m3)

HTU = Height of Transfer Units = M K a
L

W L
, where

L = liquid molar loading rate [kmol/(s•m2)]

MW = molar density of water  
 (55.6 kmol/m3) = 3.47 lbmol/ft3

KLa = overall transfer rate constant (s–1)

  

ZsZ

Co

Qin
Co

Qout
Ce



 194   ENVIRONMENTAL ENGINEERING

Clarifier
Overflow rate = Hydraulic loading rate = vo = Q/Asurface

vo  = critical settling velocity 
 = terminal settling velocity of smallest particle that is 100%  
    removed
Weir loading = weir overflow rate, WOR = Q/Weir Length

Horizontal velocity = approach velocity = vh
 = Q/Across-section = Q/Ax

Hydraulic residence time = V/Q = θ
where

Q = flow rate
Ax = cross-sectional area

A = surface area, plan view

V = tank volume

Typical Primary Clarifier Efficiency Percent Removal 
Overflow rates 

 1,200 1,000 800 600 
 (gpd/ft2) (gpd/ft2) (gpd/ft2) (gpd/ft2)
 48.9 40.7 32.6 24.4 
 (m/d) (m/d) (m/d) (m/d) 
Suspended

Solids
54% 58% 64% 68% 

BOD5 30% 32% 34% 36% 

Design Criteria for Sedimentation Basins

Type of Basin

Water Treatment
Clarification following coagulation and flocculation:
 Alum coagulation
 Ferric coagulation
 Upflow clarifiers
 Groundwater
 Surface water
Clarification following lime-soda softening
 Conventional
 Upflow clarifiers
 Groundwater
 Surface water
Wastewater Treatment
Primary clarifiers
Settling basins following fixed film reactors
Settling basins following air-activated sludge reactors
 All configurations EXCEPT extended aeration
 Extended aeration
Settling basins following chemical flocculation reactors

Overflow Rate
Average

(gpd/ft2) (m3/m2•d)

Peak

(gpd/ft2) (m3/m2•d)

350−550
550−700

1,500−2,200
1,000−1,500

550−1,000

1,000−2,500
1,000−1,800

800−1,200
400−800

400−700
200−400

800−1,200

14−22
22−28

61−90
41−61

22−41

41−102
41−73

32−49
16−33

16−28
8−16

1,200−2,000

1,000−1,200
600−800

50−80

40−64
24−32

Solids Loading Rate
Average

(lb/ft2−d) (kg/m2•h)

Peak

(lb/ft2−h) (kg/m2•h)

38
34

8
7

19−29
5−24

4−6
1−5

Hydraulic
Residence

Time
(hr)

4−8
4−8

1
4

2−4

1
4

2
2

2
2
2

Depth
(ft)

12−16
12−16

10−12

12−15
12−15

Weir Loadings
1. Water Treatment—weir overflow rates should not exceed 

20,000 gpd/ft
2. Wastewater Treatment

a. Flow ≤ 1 MGD: weir overflow rates should not 
exceed 10,000 gpd/ft

b. Flow > 1 MGD: weir overflow rates should not 
exceed 15,000 gpd/ft

Horizontal Velocities
1. Water Treatment—horizontal velocities should not   

exceed 0.5 fpm
2. Wastewater Treatment—no specific requirements  
 (use the same criteria as for water)
Dimensions

1. Rectangular Tanks
a. Length:Width ratio = 3:1 to 5:1
b. Basin width is determined by the scraper width  

(or multiples of the scraper width)
c. Bottom slope is set at 1%

2. Circular Tanks
a. Diameters up to 200 ft
b. Diameters must match the dimensions of the sludge 

scraping mechanism
c. Bottom slope is less than 8%



 195   ENVIRONMENTAL ENGINEERING

Settling Equations
General Spherical

v
4

3C
g df

D
t

f

p

t

t t
=

−` j
where

C
D
 = drag coefficient

 = 24/Re   (Laminar; Re ≤ 1.0)

 = 24/Re + 3/(Re1/2) + 0.34   (Transitional)

 = 0.4(Turbulent; Re ≥ 104)

Re  = Reynolds number 
v dt
n
t

g = gravitational constant

ρp and ρf = density of particle and fluid respectively
d = diameter of sphere

µ = bulk viscosity of liquid = absolute viscosity

vt = terminal settling velocity

Stokes' Law

18 18
1

v
g d g S.G. d2 2

t
p f f

n

t t

n
t

=
−

=
−` `j j

Approach velocity = horizontal velocity = Q/Ax

Hydraulic loading rate = Q/A

Hydraulic residence time = V/Q = θ

where

Q  = flow rate
Ax  = cross-sectional area

A  = surface area, plan view

V  = tank volume
ρf      = fluid mass density 
S.G. = specific gravity

Filtration Equations
Filter bay length:width ratio = 1.2:1 to 1.5:1

Effective size = d10

Uniformity coefficient = d60 /d10
dx = diameter of particle class for which x% of sample is   
 less than (units meters or feet)

Filter equations can be used with any consistent set of units.

Head Loss Through Clean Bed
Rose Equation

Monosized Media Multisized Media

1067.
h

g d

v LC
4

2

f
s D

h
=

` j
 

1067.
h

g

v L
d

C x
4

2

f
s

ij

D ijij

h
=

` j
/

Carmen-Kozeny Equation
Monosized Media Multisized Media

1
h

gd

f L v
3f

s

h

h
=

− 2l ` j
 

1
h

g

L v
d

f
3f

s

i

i i

h

h
=

−

j

j j
2 xl` j
/

Ref 150
1

1.75friction factor
h= =

−
+l d n

where
hf = head loss through the clean bed (m of H2O)

L = depth of filter media (m)
η = porosity of bed = void volume/total volume

vs = filtration rate = empty bed approach velocity 
 = Q/Aplan (m/s)

g = gravitational acceleration (m/s2)

Re = Reynolds number = 
v ds
n
t

dij, d = diameter of filter media particles; arithmetic average of 
adjacent screen openings (m)

i   = filter media (sand, anthracite, garnet)
j   = filter media particle size
xij = mass fraction of media retained between adjacent   

 sieves
f ijl  = friction factors for each media fraction

CD = drag coefficient as defined in settling velocity equations

Bed Expansion
Monosized Multisized

1

1
L

v
v

L
0 22.f

t

B

o oh=
−

−`
e o

j
 1

1

L L

v
v

x
0 22

, ,

.f o o

t i j

B

ij
h= −

−
`

e
j

o
/

v
v

0 22.

f
t

Bh = e o
where
Lf = depth of fluidized filter media (m)
vB = backwash velocity (m/s), QB/Aplan

QB = backwash flowrate
vt = terminal setting velocity

ηf = porosity of fluidized bed
Lo = initial bed depth

ηo = initial bed porosity

Lime-Soda Softening Equations

1. Carbon dioxide removal
  CO2 + Ca(OH)2 → CaCO3(s) + H2O

2. Calcium carbonate hardness removal
  Ca (HCO3)2 + Ca(OH)2 → 2CaCO3(s) + 2H2O

3. Calcium non-carbonate hardness removal
  CaSO4 + Na2CO3 → CaCO3(s) + 2Na+

 + SO4
–2

4. Magnesium carbonate hardness removal
 Mg(HCO3)2 + 2Ca(OH)2 → 2CaCO3(s) + 

 Mg(OH)2(s) + 2H2O

5. Magnesium non-carbonate hardness removal
  MgSO4 + Ca(OH)2 + Na2CO3 → CaCO3(s) +

  Mg(OH)2(s) + 2Na+
 + SO4

2–

6. Destruction of excess alkalinity
  2HCO3

–
 + Ca(OH)2 → CaCO3(s) + CO3

2–
 + 2H2O



 196   ENVIRONMENTAL ENGINEERING

7. Recarbonation
  Ca2+

 + 2OH– + CO2 → CaCO3(s) + H2O

nMolecular
Formulas

Molecular
Weight # Equiv per 

mole

Equivalent
Weight

CO3
2–

CO
2

Ca(OH)
2

CaCO3

Ca(HCO3)2

CaSO4

Ca2+

H+

HCO3
–

Mg(HCO3)2

Mg(OH)2

MgSO4

Mg2+

Na+

Na2CO3

OH –

SO4
2–

 60.0 

 44.0 

 74.1 

 100.1 

162.1

 136.1 

 40.1 

 1.0 

 61.0 

146.3

 58.3 

 120.4 

 24.3 

 23.0 

106.0
 17.0 

 96.1 

 2 

 2 

 2 

 2 

2

 2 

 2 

 1 

 1 

2

 2 

 2 

 2 

 1 

2
 1 

 2 

 30.0 

 22.0 

 37.1 

 50.0 

81.1

 68.1 

 20.0 

 1.0 

 61.0 

73.2

 29.2 

 60.2 

 12.2 

 23.0 

53.0
 17.0 

 48.0 

Rapid Mix and Flocculator Design

V
PG t

HL
n n

c= =

Gt = 104 to 105

where
G = root mean square velocity gradient (mixing intensity)  

   [ft/(sec-ft) or m/(s•m)]

P = power to the fluid (ft-lb/sec or N•m/s)

V = volume (ft3 or m3)

µ = dynamic viscosity [lb/(ft-sec) or Pa•s]

g = specific weight of water (lb/ft3 or N/m3)

HL  = head loss (ft or m)

t = time (sec or s)

Reel and Paddle

v

2P
C A 3

D P f rt
=

where
CD = drag coefficient = 1.8 for flat blade with a L:W > 20:1
Ap = area of blade (m2) perpendicular to the direction of   

 travel through the water